
 

 
 

300 N. Lake Avenue, Suite 1020 
Pasadena, California 91101 

626-568-4300 
 

 

2020 Urban Water 
Management Plan 

7 September 2023  

 

 

Prepared for 

Rosamond Community Services 
District  

3179 35th Street West 
Rosamond, California 93560  

 

KJ Project No. 2144513*00  
 



 

Rosamond Community Services District, 2020 Urban Water Management Plan i 
\\kjc.local\kjc-root\kj-projects\pasadena\2021\2144513.00_rcsd-2020 uwmp update\09-reports\9.09-reports\working docs\errata - sep 2023\final - rcsd 2020 uwmp - for dwr submittal sep 2023.docx 

Table of Contents 

List of Tables .............................................................................................................................. iii 
[...]
4.1 Overview 
This section outlines the water resources for the District. The primary water sources for the 
District are local groundwater and imported water from Antelope Valley East-Kern Water 
Agency (AVEK). Recycled water is not currently a source although historically it had been a 
source.  

4.2 Groundwater  
The primary water source for the District is local groundwater, as shown in Table 4-1. 
Groundwater comes from the Antelope Valley Groundwater Basin (DWR Basin Number 6-44) 
which is an adjudicated basin. The District uses three wells to pump the groundwater into their 
distribution system. 

Table 4-1: Groundwater Volume Pumped (DWR Table 6-1) 

Groundwater Type Location or Basin Name 2016 2017 2018 2019 2020 
Alluvial Basin Antelope Valley Basin 2,319 2,415 2,430 2,430 2,457 

4.2.1 Basin Description 
The Antelope Valley Groundwater Basin contains two primary aquifers: the upper and lower 
aquifer. The upper aquifer is an unconfined aquifer. Separated from the principal aquifer by clay 
layers, the deep aquifer is generally considered to be confined. In general, the principal aquifer 
is thickest in the southern portion of the Valley near the San Gabriel Mountains, while the deep 
aquifer is thickest in the vicinity of the dry lakes on Edwards Air Force Base. The Antelope 
Valley Groundwater Basin is divided into twelve subunits (Finger Buttes, West Antelope, 
Neenach, Willow Springs, Gloster, Chaffee, Oak Creek, Pearland, Buttes, Lancaster, North 
Muroc, and Peerless). The groundwater basin is principally recharged by deep percolation of 
precipitation and runoff from the surrounding mountains and hills.  

The Antelope Valley Groundwater Basin is an adjudicated basin. Adjudication was finalized in 
December 2015, representing more than 15 years of complex proceedings among more than 
4,000 parties including public water suppliers, landowners, small pumpers and non-pumping 
property owners, and the federal and state governments. The adjudication defined the 
boundaries of the basin, considered hydraulic connection throughout the basin, established the 
safe yield, and quantified groundwater production. The adjudication judgement identified a state 
of overdraft, established respective water rights among groundwater producers, and ordered a 
rampdown of production to the native basin safe yield. The judgement identified a state of 
overdraft and established respective water rights among groundwater producers.  

The 2015 Adjudication Judgement can be found at https://avwatermaster.net/wp-
content/uploads/2018/05/Exhibit-1-Proposed-Judgment-and-Physical-Solution.pdf 



 

Rosamond Community Services District, 2020 Urban Water Management Plan Page 4-2 
\\kjc.local\kjc-root\kj-projects\pasadena\2021\2144513.00_rcsd-2020 uwmp update\09-reports\9.09-reports\working docs\errata - sep 2023\final - rcsd 2020 uwmp - for dwr submittal sep 2023.docx 

4.2.2 Banked Groundwater 
The District currently has approximately one year of banked groundwater in reserves. This 
water will be used if AVEK cannot provide the District’s requested amount. The District also 
aims to use maximize use of water of their own sources, such as the treated wastewater which 
will be used to recharge groundwater described in Section 5, as much as possible in the future. 
With this in mind, the District has a goal to have at least three years of banked groundwater in 
reserves. 

4.3 Surface Water  
The secondary water source for the District is surface water imported from AVEK. This water is 
provided by the State Water Project (SWP) and has been available for the District’s use since 
1978. Each year, the District requests a certain amount of water from AVEK through the SWP; 
however, this amount is not guaranteed. AVEK treats the portion available of their 144,844 acre-
feet per year Table A allotment of water at four water treatment plants. 

Table 4-2: AVEK Projected Water Supplies 

 2025 2030 2035 2040 2045 
SWP Table A 81,840 79,660 77,490 75,320 75,320 

Groundwater, Production Rights 3,550 3,550 3,550 3,550 3,500 
Groundwater, Imported Water Return Flows 800 800 800 800 800 

New Supply (LACWD MOU) 4,890 9,780 12,190 14,760 17,340 
Total 91,080 93,790 94,030 94,430 97,010 

Notes:  

Water that AVEK supplies to RCSD comes out of their SWP Table A supplies as shown in the first row of Table 4-2. 
The amount of SWP Table A contract amounts that is available every year varies and has been as low as 5% in 
recent years. AVEK’s projected water supplies reflects the reductions from the contract SWP Table A quantities 

4.4 Planned Water Supply Projects and Programs  
The District is not pursuing any future water supply projects to increase its water supply as 
shown in Table 4-3. Efforts to improve supply and conservation efforts over the last several 
years have proved to be successful in offsetting the need for expansive water supply projects in 
the service area.   



 

Rosamond Community Services District, 2020 Urban Water Management Plan Page 4-3 
\\kjc.local\kjc-root\kj-projects\pasadena\2021\2144513.00_rcsd-2020 uwmp update\09-reports\9.09-reports\working docs\errata - sep 2023\final - rcsd 2020 uwmp - for dwr submittal sep 2023.docx 

Table 4-3: Expected Future Water Supply Projects or Programs (DWR Table 6-7) 

X 

 

No expected future water supply projects or programs that provide a quantifiable 
increase to the agency's water supply. Supplier will not complete the table below. 

  

Some or all of the supplier's future water supply projects or programs are not 
compatible with this table and are described in a narrative format. 

 Provide page location of narrative in the UWMP 
Name of 
Future 

Projects or 
Programs 

Joint 
Project with 

other 
suppliers? 

If yes Agency 
Name 

Description 
(if needed) 

Planned 
Implemen

tation 
Year 

Planned 
for Use in 
Year Type 

Expected 
Increase in 

Water Supply to 
Supplier 

       

 

4.5 Summary of Existing and Planned Sources of Water 
Table 4-4 shows the actual 2020 volumes of the two water supplies used by RCSD. Table 4-5 
shows the District’s projected water supplies through 2045. 

Table 4-4: Water Supplies - Actual (DWR Table 6-8) 

Water Supply Additional Detail Volume (AF) Water Quality 
Groundwater  2,457 Drinking Water 

Surface Water Purchased from AVEK 36 Drinking Water 
Total  2,493  

Notes: 

Surface water purchased from AVEK is from the SWP.  
RCSD makes an annual request to AVEK for SWP water, there is no guarantee that the request will be fulfilled 

depending on SWP availability.  

Table 4-5: DWR Retail: Water Supplies – Projected (DWR Table 6-9) 

  Volume (AF) 
Water Supply Additional Detail 2025 2030 2035 2040 2045 
Groundwater  2,660 2,880 3,118 3,375 3,654 

Surface Water 
Purchased from 

AVEK 
39 42 45 49 53 

Total 2,699  2,922  3,163  3,424  3,707  

Notes: 

Surface water purchased from AVEK is from the SWP. 
RCSD makes an annual request to AVEK for SWP water, there is no guarantee that the request will be fulfilled 

depending on SWP availability.  

 



 

Rosamond Community Services District, 2020 Urban Water Management Plan Page 4-4 
\\kjc.local\kjc-root\kj-projects\pasadena\2021\2144513.00_rcsd-2020 uwmp update\09-reports\9.09-reports\working docs\errata - sep 2023\final - rcsd 2020 uwmp - for dwr submittal sep 2023.docx 

4.6 Water Quality 
The District’s annual Consumer Confidence Report shows the sources of water, lists the results 
of drinking water quality tests, and contains important information about water and health. The 
following table was included in the 2020 Consumer Confidence Report:  

Table 4-6: RCSD Water Quality 

Contaminant  Measurement 
Total Coliform Bacteria 0 
Total Trihalomethane 1.3 ppb 
Total Haloacetic Acids 0.8 ppb 

Chlorine 0.97 ppm 
Nitrate 1.4 ppm 
Arsenic 8.7 ppb 
Fluoride 0.48 ppm 
Turbidity 0.2 NTU 
Alkalinity 113.3 ppm 
Calcium 44 ppm 
Chloride 32 ppm 
Hardness 146.6 ppm 
Sodium 47 ppm 

Specific Conductance 473 umhos/cm 
Total Dissolved Solids 296 ppm 

Color ND 
Copper 0.093 ppm 
Lead ND 

  

4.7 Embedded Energy Current Supply Portfolio 
Water energy intensity is the amount of energy, calculated on a whole-system basis, required 
for use of water in a specific location, such as RCSD’s service area. DWR provides guidance for 
calculating the operational energy intensity of wat er, defined as the total amount of energy 
expended by the urban water supply on a per acre-foot basis to take water from the location 
where the supplier acquires the water to its point of delivery. DWR requires that urban water 
suppliers only report the energy intensity associated with water management processes 
occurring within their operational control and not include energy embedded in water supplies 
purchased from a wholesale water agency. Table 4-7 provides an estimate, using the total utility 
approach, of the water energy intensity of RCSD’s potable water system. DWR’s energy 
intensity spreadsheet is provided in Appendix F.  



 

Rosamond Community Services District, 2020 Urban Water Management Plan Page 4-5 
\\kjc.local\kjc-root\kj-projects\pasadena\2021\2144513.00_rcsd-2020 uwmp update\09-reports\9.09-reports\working docs\errata - sep 2023\final - rcsd 2020 uwmp - for dwr submittal sep 2023.docx 

Table 4-7: RCSD Energy Intensity, Total Utility Approach  

 2021 Quantities 
Volume of Water Entering Process, AF (MG) 2,573 (838) 

Energy Consumed, kWh 770,821 
Energy Intensity, kWh/MG 919.4 

Notes:  

Energy consumption is metered usage from RCSD's Well 8 and Well 9 for the 2021 calendar year. Volume of water 
consumed provided by RCSD in the annual water usage report. 

Energy data was provided for Well 8 and Well 9. These are RCSD's two groundwater production wells. Total energy 
consumed is equal to the total kWh metered at each well with 445,714 kWh subtracted to account for solar 
energy production at Well 9 that is not used in RCSD's potable water production/delivery processes. 

 



 

Rosamond Community Services District, 2020 Urban Water Management Plan Page 5-1 
\\kjc.local\kjc-root\kj-projects\pasadena\2021\2144513.00_rcsd-2020 uwmp update\09-reports\9.09-reports\working docs\errata - sep 2023\final - rcsd 2020 uwmp - for dwr submittal sep 2023.docx 

Section 5: Recycled Water and Reuse 

5.1 Wastewater Collection, Treatment and Disposal 
The Rosamond Wastewater Treatment Plant (RWWTP) began operation in 1966. It collects and 
treats 0.5 MGD of wastewater from the customers in the Rosamond service area. The plant 
consists of a facultative pond treatment process and 16 lined evaporation ponds as a disposal 
system. The plant has had two major upgrades in 2009 and one that is currently taking place. 

In 2009, construction was complete enabling the plant to produce tertiary treated recycled water 
for landscape irrigation, parks, schools, and new home developments. The tertiary treatment 
included grit removal, a Biolac activated sludge aeration basin, secondary clarifier, sand filters, 
and UV disinfection. The plant upgrades did not start operating until late 2011 and concluded 
mid-2015. Since the District had no significant recycled water customers, they ceased tertiary 
treatment operations to reduce costs.  

In 2019, construction began to provide RCSD the infrastructure and treatment process to 
recharge the groundwater basin with the plant’s effluent. This includes nitrification and 
denitrification processes and infrastructure to percolate effluent into the ground. It also 
increases the plant’s capacity from 0.5 MGD to 1.27 MGD of treatment. Recharging the 
groundwater basin with indirect reuse providing the District with an alternative water supply that 
beneficially uses the treated wastewater. 

Table 5-1: Wastewater Collected Within Service Area in 2020 (DWR Table 6-2) 

100% Percentage of 2020 service area covered by wastewater collection system (optional) 

100% Percentage of 2020 service area population covered by wastewater collection system 
(optional) 

Wastewater Collection Recipient of Collected Wastewater 

Name of 
Wastewater 
Collection 

Agency 

Wastewater 
Volume 

Metered or 
Estimated? 

Volume of 
Wastewater 
Collected 

from UWMP 
Service Area 

2020 

Name of 
Wastewater 
Treatment 

Agency 
Receiving 
Collected 

Wastewater 

Treatment 
Plant 
Name 

Is WWTP 
Located 
Within 
UWMP 
Area? 

Is WWTP Operation 
Contracted to a Third 

Party? (optional) 

Rosamond 
Community 

Service 
District 
(RCSD) 

Metered 1,303 RCSD RWWTP Yes No 

Total Wastewater 
Collected from Service 
Area in 2020: 

1,303  

 



 

Rosamond Community Services District, 2020 Urban Water Management Plan Page 5-2 
\\kjc.local\kjc-root\kj-projects\pasadena\2021\2144513.00_rcsd-2020 uwmp update\09-reports\9.09-reports\working docs\errata - sep 2023\final - rcsd 2020 uwmp - for dwr submittal sep 2023.docx 

Table 5-2: DWR Retail: Wastewater Treatment and Discharge Within Service Area in 
2020 (DWR Table 6-3) 

 
Wastewater Treatment Plant Name Rosamond Wastewater Treatment Plant (RWWTP) 

Discharge Location Name or Identifier   
Discharge Location Description  

Method of Disposal Percolation 
Does this Plant Treat Wastewater 

Generated Outside the Service Area? 
No 

Treatment Level Secondary, Undisinfected 
2020 Volumes (AF) 

Wastewater Treated 1,303 
Discharged Treated Wastewater 1,303 

Recycled Within Service Area  
Recycled Outside of Service Area  
Instream Flow Permit Requirement  

 

5.2 Recycled Water and Water Reuse Planning 
Recycled water is not currently used within the District. With the new RWWTP upgrades, the 
District will be able to recharge the groundwater basin with 90% of the plant’s effluent as a 
means to beneficially reuse the treated wastewater while improving water quality. 



 

Rosamond Community Services District, 2020 Urban Water Management Plan Page 6-1 
\\kjc.local\kjc-root\kj-projects\pasadena\2021\2144513.00_rcsd-2020 uwmp update\09-reports\9.09-reports\working docs\errata - sep 2023\final - rcsd 2020 uwmp - for dwr submittal sep 2023.docx 

Section 6: Reliability Planning 

6.1 Overview 
This section provides a discussion of the reliability of the RCSD’s water supply. A comparison 
between the water supply and demand for an average water year, single-dry water year, and 
multiple dry water years is provided in Table 6-1. As discussed in Section 4, RCSD receives 
water from District-owned and operated groundwater wells and the State Water Project via 
AVEK. RCSD also maintains banked water supplies to supplement any shortages between 
supply and demand during drought. It was assumed that the average year supplies are 
adequate to meet RCSD’s projected demands through 2045. The single and consecutive dry 
year supplies were calculated as a percentage of the average year supply (3,707 AF). 

Table 6-1: Basis of Water Year Data (Reliability Assessment) 

 
Volume 

Available (AF) 
% of Average Supply, 

Excluding Banked Water 
% of Average Supply, 

with Banked Water 
Average Year 3,701 100% 100% 

Single Dry Year 3,368 91% 100% 
Multiple Dry Year – 1 3,376 91% 100% 
Multiple Dry Year – 2 3,450 93% 100% 
Multiple Dry Year – 3 3,380 91% 100% 
Multiple Dry Year – 4 3,426 93% 100% 
Multiple Dry Year – 5 3,397 92% 100% 

Notes: 

Supplies include groundwater pumped by RCSD and surface water purchased from AVEK. Although the volume of 
water received from AVEK varies from year-to-year, RCSD has banked water supplies that can be used to make 
up deficits between supply and demand. This is reflected in the “% of Average Supply, with Banked Water” 
column, which shows 100% availability in all scenarios, whereas the “% of Average Supply, Excluding Banked 
Water” column shows small deficits due to RCSD’s use of the SWP which has a reliability as estimated by AVEK 
as shown in Table 6-2. 

Water supplies in an average year are assumed adequate to meet all future demands through 2045.  

The percentages reported in Table 6-1 were determined assuming that groundwater supplied by 